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Customer: IKG Industries Protech Lab # 07-0570
Requestor: Tony Moulds Date Received: 8/20/07
Customer P.O.# 025-108348 Quantity: 10 Tensile Buttons
Adhesive Utilized: EC2086 Protech Procedure: PLC-004
Adhesive Lol: 4547J4 Spec. Number: Not Applicable
Job #: Not Provided Other Specification: Not Applicable
Coatlng Matenal Not Prowded Requnrement For Informatlon Only
Aluminum Arc Spray on Steel - Tensile Tests
# SAMPLE ID LBS. PSt FAILURE MODE
1 Specimen # 1 4438 5654 100% Coating Break - Bottom
2 Specimen # 2 4941 6294 100% Coating Break - Bottom
3 Specimen# 3 4740 6038 100% Coating Break - Bottom
4 Specimen # 4 4198 5348 100% Coating Break - Bottom
5 Specimen #5 4883 6220 100% Coating Break - Bottom
Average Failure 4640 5911
Steel on Steel - Tensile Tests
# SAMPLE ID LBS. PSI FAILURE MODE
1 Specimen # 1 4097 5219 100% Coating Break — Bottom/Interface
2 Specimen # 2 4611 5874 100% Coating Break — Bottom/interface
3 Specimen # 3 4345 5535 100% Coating Break — Bottom/interface
4 Specimen # 4 4584 5852 100% Coating Break — Bottom/Interface
5 Specimen#5 4262 5429 100% Coating Break — Bottom/Interface
Average Failure 4382 5582
EC2086 STANDARD 10261 ! 13071 | - J
LABORATORY SIGNATURE: DATE: 8/23/07




